
7

8

9

PARTS LIST

Latch locking M10

ASSEMBLY DIAGRAM
PNEUMATIC MITER CLAMP

(Code: APMC250)

4

1

2

3

5

6

11

13

12

3

1

2

7

5

6

8

9

11

12

13

4

14

16

15

14

16

15

15

15

15

14

16

14

16

14

16

17

18

20

19

21

13

11

12

4

4

4

22

23

22

23

8

9

5

6

5

6

17

Part Number
Code

No.

Single Pad
02

02 02

03
04

04

05

06

06

06

07

24

08

06

06

Guide axle

01

Qty.

Steel Piece

Thread Axle

AVMC250-001

Spring ∅0.5 x 10

AVMC250-002

AVMC250-003

AVMC250-004

AVMC250-005

AVMC250-006

AVMC250-007

AVMC250-008

Corner ball valve ∅6 - 1/4

Sponge seal 7 x 10

09

10

06

11

06

06

Slide Button

AVMC250-009

AVMC250-010

AVMC250-011

Part Number
Code

No.

06
12

13

14

15

16 06

17
04

Qty.

AVMC250-012

AVMC250-013

AVMC250-014

AVMC250-015

AVMC250-016

AVMC250-017

Bolt M4 x 5

06

06

12Bolt M6 x 20

Rest Arm

Washer M6

Nut M6

18

17

17

18

01

01

AVMC250-018

19

20

0121

02

AVMC250-019

AVMC250-020

AVMC250-021

22 AVMC250-022

Quick air connection 1/8

Air divider

Corner Pad

Electric vacuum box

02
23 AVMC250-023

Tee Valve connection ∅6

02
Ball valve - 1/4

10

10

10

10

10

7

8

9

7

7

7

3

3

Cover plate

Bolt M4 x 10

Spiral hose ∅6

10


